TEST CERTIFICATE

Certificate Number : TC-J0095

Issue No : 04

Client : Liang Chew Hardware Pte Ltd

133 Kitchener Road Singapore 208517

Product : Cast Iron Gully Trap Cover & Frame

Brand / Model : Norika / CIGT9417

Detail : Clear Opening (mm): Ø235, A15

Specification : SS EN 124-2: 2021, SS 30: 1999 (2012)

Test Report : 2524629-KGT, 1920392/03-MBM

Summary

A sample of the product submitted was tested and found to comply with the test requirements of the above standard(s).

Head, Certification
Singapore Test Lab Pte Ltd

Date of Original Issue: Date of Last Revision: Date of Expiry:

15 August 2019 22 July 2025 14 August 2027

This Certificate is part of a full report and should be read in conjunction with it. This Certificate remains the property of Singapore Test Lab Pte Ltd and shall be returned upon request. The use of this Certificate is subjected to the Terms and Conditions of Singapore Test Lab Pte Ltd.



Singapore Test Lab Pte Ltd certifies according to ISO / IEC 17065

